Parts Manual for

SNAPPER

42" RER DUAL IDLER DECK KIT

MODEL

63023
7063023

SNAPPER McDonough, GA, 30253 U.S.A.

COPYRIGHT © 2005 Manual No. 7063023
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision 1, 8/8/2005 TP 400-5040-1-AT-N






Table Of Contents

PAGE  GROUP
4 DECK COVER, BELT, BLADE BRAKE
6 RAILS, LIFT ARMS, CAM LIFT
10 SPINDLE BRAKE COMPONENTS
12 DECK HEIGHT ADJUSTMENT COMPONENTS
14 42" MOWER DECK ASSEMBLY
16 SPINDLE ASSEMBLY (42" DECK)
18 DECALS
42" RER DUAL IDLER DECK KIT Manual No. 7063023

3 TP 400-5040-1-AT-N



DECK COVER, BELT, BLADE BRAKE

* see Spindle Brake Components page, item 3

** See Rails, Lift Arms, Cam Lift page, item 36

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 4



DECK COVER, BELT, BLADE BRAKE

Iltem Part No

1 7043834
2 7029624
3 7091537
4 7090188
5 7090741
6 7027921
7 7091497
8 7074467
9 7028784
10 7090122
11 7091294
12 7091597
13 7014304
14 7014314
15 7034852
16 7035378
17 7014526
18 7010935
19 7010740
20 7014795
21 7014527
22 7047862
23 7090289
24 7034297
25 7090160
26 7091299
27 7090122
28 7018574
29 7091497
Footnotes:

Qty

N = DN = = =2 2 DD MDD MNDODN =2 md ad a D=2 NN = =2 D= 0T O ==

Description

BELT COVER, 42" RER

IDLER PULLEY, Seam Welded

WING NUT, 5/16-18

WASHER, 5/16” Flat

SCREW, 1/4-20 x 5/8” Self-Tap w/Loose Captured Washer
COVER, Quadrant

SCREW, 3/8-16 x 1-1/2” Hex Head Cap, GR 5
NUT, 3/4-16 Hex Jam, GR 8

BELT, 5L Section, 47.64”

WASHER, 3/8” SAE Flat

WASHER, 1/4” Flat

PIN, 3/32 x 3/4” Cotter

PIN, 1/4 x 1-5/8 Clevis
SPACER, .39 x 1.01 x .31 Nylon
BRAKE BAND (Formed)

DRUM, Brake Spindle

SPACER

WASHER, .77 x 1.13 x .06 Flat

RING, 2” External Retaining

WASHER, Nylon

SPACER, .380 x .622/.625 x .25
WELDMENT, Brake Arm

NUT, 3/8-24 Hex Center Lock

LINK

SCREW, 3/8-24 x 1” Hex Head Cap, GR 5
NUT, 3/8-16 Hex Nyloc

WASHER, 3/8” SAE Flat

IDLER, 4-1/8” Flat

SCREW, 3/8-16 x 1-1/2" Hex Head Cap, GR5

Note

Was 90492
Was 91296
Was 91016

Was 90055
Was 90037

42" RER DUAL IDLER DECK KIT

Manual No. 7063023
TP 400-5040-1-AT-N



RAILS, LIFT ARMS, CAM LIFT

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 6



RAILS, LIFT ARMS, CAM LIFT

Item Part No Qty Description

1 7041248 1 ASSEMBLY, Rear Lift Arm

2 7073269 1 RAIL, Deck Lift, Left Hand

3 7036430 1 RAIL, Deck Lift, Right Hand

4 7041578 1 WELDMENT, Front Lift Arm

5 7040502 1 WELDMENT, Top Brace

6 7018574 2 IDLER, 4-1/8” Flat

7 7034759 1 BRACE, R.H. Spindle

8 7038096 1 BRACE, L.H. Spindle

9 7034763 1 BRACE/IDLER Mounting Bracket

10 7091497 1 SCREW, 3/8-16 x 1-1/2” Hex Head Cap, GR 5
11 7034213 2 PIVOT, Leveling

12 7027944 1 ROD, Leveling

13 7090499 1 NUT, 3/8-16 Hex Top Lock

14 7034857 1 BELT GUIDE, 42”

15 7042613 1 GUIDE, Belt, 42” RER (weldment)

16 7013861 1 KEY, 3/16 x 7/8” Woodruff

17 7091585 3 NUT, 3/8-16 Hex Center Lock

18 7090134 2 SCREW, 3/8-16 x 3/4” Hex Head Cap, GR 5
19 7091299 1 NUT, 3/8-16 Hex Nyloc
20 7028200 2 SWIVEL, Adjustment (with 5/16-18 internal thread)
21 7090390 1 WASHER, 3/8” Internal Tooth Lock
22 7091619 2 NUT, 3/8-16 Hex Flange Lock
23 7012067 2 RING, Front Lift Arm (Red)
24 7090858 4 SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap
25 7012068 2 RING, Rear Lift Arm (Blue)
26 7015447 1 ECCENTRIC, Leveling
27 7015495 1 BOLT, 3/8-24 x 3/4” Shoulder, GR 5
28 7032997 1 ARM, Front Lift (Left Side)
29 7027198 1 BOLT, 3/8-16 x 1” Hex Flange Lock, GR 5
30 7090606 4 BOLT, 5/16-18 x 5/8” Hex Flange Lock

31 7091503 2 HAIR PIN, 3/32 x 1-1/2”

32 7028728 2 ADJUSTER, Chain (5/16-18 thread)

33 7090122 1 WASHER, 3/8” SAE Flat

34 7010935 4 WASHER, .77 x 1.13 x .06 Flat

35 7014526 2 SPACER

36 7014532 2 PULLEY, 5” Outside Diameter

37 7074467 2 NUT, 3/4-16 Hex Jam, GR 8

Footnotes:

Note

Was 43848

Was 90613

42" RER DUAL IDLER DECK KIT

Manual No. 7063023
TP 400-5040-1-AT-N



RAILS, LIFT ARMS, CAM LIFT

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 8



RAILS, LIFT ARMS, CAM LIFT

Iltem Part No

38 7073066
39 7090361
40 7032368
41 7058969
42 7090815
43 7091198
44 7034299
Footnotes:

Qty

N WO =2 = A

Description

DECAL, Blade Engagement, 42” Deck
SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
BELT GUIDE

ASSEMBLY, Clutch Plate

SCREW, 3/8-16 x 3/4” Hex Washer Self-Tap
SCREW, 3/8-16 x 5/8” Hex Washer Self-Tap
WING, Rear

Note

42" RER DUAL IDLER DECK KIT

Manual No. 7063023
TP 400-5040-1-AT-N



SPINDLE BRAKE COMPONENTS

*
NOTE: SOME PREVIOUSLY

ASSEMBLED COMPONENTS SUCH
AS DECK, IDLERS, BELT GUIDES
AND THE HEIGHT ADJUSTMENT
ASSEMBLY ARE NOT SHOWN HERE
IN ORDER TO CLARIFY PLACEMENT
OF COMPONENTS IN THIS
ASSEMBLY.

ASSEMBLY™

**NOTE: This shoulder bolt,
internal tooth lock washer &
leveling eccentric are shown

on the Rails, Lift Arms and

Cam Lift page, items 21, 26 & 27,

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 10



SPINDLE BRAKE COMPONENTS

Iltem Part No

1

2 7073267
3 7034758
4 7028200
5 7090673
6 7015448
7 7090606
8 7010740
9 7029244
10 7091503
11 7091601
12 7090289
13 7014795
14 7015446
15 7090250
16 7024341
17 7074649
18 7090122
19 7034754
20 7091584
21 7090584
22 7028786
23 7076978
24 7028754
Footnotes:

Qty

[ G TN \® T 1 TR G A U W &' JENPS G |\, RN § ) [ AU ¢ ) B T S S G Y

Description
ASSEMBLY, Rail

FOOT PEDAL, Blade Stop Control
IDLER ARM

SWIVEL, Adjustment (with 5/16-18 internal thread)
PIN, 1/16 x 1/2” Cotter

SPRING, Pedal

BOLT, 5/16-18 x 5/8” Hex Flange Lock
RING, 2” External Retaining
EYE-BOLT, 5/16-18 x 3"

HAIR PIN, 3/32 x 1-1/2”

NUT, 5/16-18 Hex Flange Lock, GR 5
NUT, 3/8-24 Hex Center Lock
WASHER, Nylon

SHOULDER BOLT, 3/8-24 x 9/16”
WASHER, 1/2” Flat SAE

SPRING, Return

SPRING, .072 Dia. Latch

WASHER, 3/8” SAE Flat

BRAKE PAD, Spring

NUT 1/4-20 Hex Flange Lock
BOLT,1/4-20 x 1/2” Hex Flange Lock
BUSHING, 3/8” Nylon Snap
NUT,1/4-20 Hex Nyloc

LINK, Spindle Brake (1/4-20 thread)

Note

(see Rails, Lift Arms, Cam Lift
page for parts breakdown)

Was 90585

Was 90583

42" RER DUAL IDLER DECK KIT

11

Manual No. 7063023
TP 400-5040-1-AT-N



DECK HEIGHT ADJUSTMENT COMPONENTS

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 12



DECK HEIGHT ADJUSTMENT COMPONENTS

Iltem Part No

7053300
7090390
7034069
7010746
7090815
7090844
7023658
7024914
7012122
7091515
7041581
7026286
7011021
7090360

PO N 2o ©ONO O WND

Footnotes:

Qty

P e e e T L TR N S S S © ) B SR N L& I

Description Note

LEVER, Height Adjustment Lift (weldment)
WASHER, 3/8” Internal Tooth Lock
QUADRANT, Lift Lever

RING, .625 External Retaining

SCREW, 3/8-16 x 3/4” Hex Washer Self-Tap
ROLL PIN, 3/16 x 3/4”

GRIP,Deck Height Adjustment Lever
SPRING, Extension

SPRING,Latch

PIN, 3/16 x 1-1/2” Cotter Was 90753
LATCH (weldment)

GRIP, Lift Latch

PIN, 1/4 x 1-1/4” Clevis

PIN, 1/16 x 3/4” Cotter

42" RER DUAL IDLER DECK KIT

13

Manual No. 7063023

TP 400-5040-1-AT-N



42" MOWER DECK ASSEMBLY

* NOTE: THE HEADS OF THESE FASTENERS ARE LOCATED INSIDE THE DECK.

42" RER DUAL IDLER DECK KIT

Manual No. 7063023

TP 400-5040-1-AT-N

14



42" MOWER DECK ASSEMBLY

Item Part No Qty Description Note
1 7063040 1 42" DECK WELDMENT, Anti-Scalp Was 42645
2 7051401 1 ASSEMBLY, Side Chute (incl. decal 26831)
3 7059628 2 ASSEMBLY, Spindle
4 7026691 2 BLADE, 21” Standard Lift
5 7014168 1 SPRING, Blade Handle
6 7012055 1 ROD, Idler Control
7 7038021 1 MOUNT, Handle/Switch
8 7046874 1 GRIP, Handle
9 7053034 2 ASSEMBLY, Spindle Ring
10 7029264 4 WHEEL, Gage
11 7035835 4 POST, Anti-Scalp
12 7029265 4 SHOULDER BOLT, 3/8-16 x 2.62 Hex Head
13 7091597 1 PIN, 3/32 x 1/2” Cotter Was 90555
14 7091819 2 SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap Was 90362
15 7091619 6 NUT, 3/8-16 Hex Flange Lock Was 90613
16 7091508 4 BOLT, 5/16-18 x 3/4” Short Square Neck Carriage, GR 5
17 7029303 2 STANDOFF, 3-1/2” (5/16-18 & 3/8-16 threads)
18 7091619 6 NUT, 3/8-16 Hex Flange Lock Was 90613
19 7059254 1 WELDMENT, Blade Engagement Handle
20 7090299 1 SCREW, #10-32 x 1” Hex Washer Head Self-Tap
21 7018524 1 SWITCH, Deck Interlock (NO)
22 7091294 1 WASHER, 1/4” Flat Was 90055
23 7091597 1 PIN, 3/32 x 3/4” Cotter Was 90037
24 7012063 4 WASHER, 13/32” I.D. Cone
25 7090824 1 SCREW, 3/8-24 x 1-1/4 Hex Head Cap GR 5
26 7012670 2 TOLERANCE RING, 2”
27 7014526 2 SPACER
28 7011791 2 RETAINER, 5/16” Bolt
29 7091537 2 WING NUT, 5/16-18 Was 90492
30 7090188 2 WASHER, 5/16” Flat Was 91296
31 7091585 4 NUT, 3/8-16 Hex Center Lock
32 7091049 4 WING-NUT, 3/8-16 Nyloc
33 7091328 4 SCREW, 3/8-16 x 1-1/4” Hex Head Cap, GR 5
34 7046567 1 HANDLE, Blade Engagement
35 7091974 1 PIN, 3/16 x 1” Clevis
36 7046648 1 SPRING, Torsion
37 7028386 1 DECK WIRE
Footnotes:
42" RER DUAL IDLER DECK KIT Manual No. 7063023

15 TP 400-5040-1-AT-N



SPINDLE ASSEMBLY (42" DECK)

I"‘\.
£ \\\ @ @ ASSEMBLY
= / ;
2 @/3
1

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 16



SPINDLE ASSEMBLY (42" DECK)

Iltem Part No

7059628
7012491
7013313
7051469
7010817
7032294
7014407
7027640
7012670

© 00 NO O~ WN =

Footnotes:

Qty

N = = a2 aa a DN MND

Description

ASSEMBLY, Spindle

RING, 1.85” Internal Retaining
BEARING, Spindle

HOUSING, Spindle (weldment)
LUBE FITTING, 3/16” Press-In
HOLDER, Blade

WASHER, Spindle

SPINDLE SHAFT (9.5” Length)
TOLERANCE RING, 2”

Note

includes items 2 thru 8

Was 47849

42" RER DUAL IDLER DECK KIT

17

Manual No. 7063023
TP 400-5040-1-AT-N



DECALS

ROTATING BLADES o d

SKEEP HANDS AND FEET FRO| oy

D okt aET '. ] ‘nwapau'%

KEEP DEFLECTOR FASTENED - > SET PARKING BRAKE HE;’HFLS !

IIIEOWN WHEN MOWING -~ -. . o B IFT PARK | ATGH,

- - BHL RELEASF £f RTGR/RRASE FEDAL

T0 RELEASE PARKING BRAKE:
DEPRESS CLUTCH/BRAKE PEDAL,

BLADE OPERATION

TO START BLADE: SHIFT BLADE LEVER ON & HEH.D
PUSA BLADE PEDAL WITH HEEL. KEEP EITHER HEEL
DN BLADE PEOAL ™0 MOW

0 STOF BLADE: REMOVE HEEL FROM BLABE
FEDALS DR SHIFT BLADE LEVER OFF

@ g mo>re 2B

T

0 - 1\
o »
(] O
@ "] .\*
@
p JEUAND R ENTIRE ERASS CATEHER,
o MGST BE INSTALLED BEFERE
PERETINE MOWER
@ L]
[
@ 0]
BEFORE STARTING ENGINE
OR DISMOUNTING MOWER
+ PAESS CLUTCH/BRAKE PECAL FULLY
- ENBAGE PARKIKE BRAKE
« BLAIDE LEVER MAST BE “OFF"
~ MOVE SHEFT LEVER T0 “N” REUTRAL
AVOID SERL Y OB DEATH
= HEAR ALL MAHUALS AND INSTRUGTIONS FURNISHED
WITH THE WAGHINE.
= MAKE SURE THAT SHIELDS. GUARDS, SWITCHES, AND
DTHER SAFETY DEVICES ARE I PROPER POSITICH MOWER BELTS AKD BLADES
AND FUNCTIONAL. -
= CLEAR ISOWING AREA GF WIRE, ROCKS AND DFHER
DBJECES THAT COULD GRUSE INJURY IF THROWN 8Y MOWER BELT a52
BLADE MOWER BLADE 35635
« B0 NGT ALLOW GHILIRER {PRE-TEENAGERS) BN (OUMOWER
MACHINE (EVEN WITH BLADE OFF) OR 1N YAAD WHEN MOWER BELT 2257
MOWING. KEEP OTHERS SAFELY AWAY FROM THE MOWER BLADE  1208% pic
OPEAATING ARFA. 23 MOWER
* LOGK B0WH AHS BEHIND ACHINE BEFORE AHD A
WHILE BAGKING. MOWER SELT e
« DO HOT MOW ON SLOPES, DF 1N ANY AREA WHERE MOWER ALADE 34154
STABILITY GR TRACTION (3 IN DOUBT. IF YOU CAN 42" MOWER g
NOT BACK-UF A SLOPE, DO NOT MOW OF IT. MOWER BELT 24784
= DO DT MOW ACROSS FAGE OF SLOPES, REDUCE MOWERDLADE 26891
SPEED AKD AVOID SHARP TURNS ON SLOPES.
= AW UPHILL STARTS. IF THE WACHINE 1S STOPPED
GOING UP A SLOPE, TURN BLAQE OFF AND BACK USE ONLY GENUTNE SNAPPER
DOWK THE SLOPE, REPLACEMENT PARTY
= 5T0P BLADE BEFORE PUTTING FODT OH GROUAE OR TO ASSURE THAT DRIGINAL
LERVING SEAT. STANDARDS ARE MAINTATNED.
« AVDID SUDDEN THRNS. P
THET
vy

Manual No. 7063023 42" RER DUAL IDLER DECK KIT
TP 400-5040-1-AT-N 18



DECALS

Iltem Part No

7024910
7014852
7013010
7028995
7073066
7046720
7074481
7075607
7046440

© 00 NO O~ WN =

Footnotes:

Qty

B O . T T N U O I\ IR Y

Description

DECAL - 42 INCH

DECAL, Caution

DECAL, Danger, Cut Finger

DECAL, Brake/Blade Operation
DECAL, Blade Engagement, 42” Deck
DECAL, Chute/Deflector

DECAL, No Mow In Reverse

DECAL, Service Parts, RER Domestic
DECAL, Safety Instructions

Note

not part of kit
or 26831

not part of kit

42" RER DUAL IDLER DECK KIT

19

Manual No. 7063023
TP 400-5040-1-AT-N









Parts

SNAPPER

Manual for

42" RER DUAL IDLER DECK KIT

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS
WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE
RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS
AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE
SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

COPYRIGHT © 2005

smpEn McDonough, GA, 30253 U.S.A.

Manual No. 7063023

SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED.

Revision 1, 8/8/2005

TP 400-5040-1-AT-N



